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Can't Keep Anything Down

18-year-old Maria presents to you with her mom complaining of nausea and vomiting for the past 2 weeks.  She is unable to keep anything down.
What additional history would you like from Maria?

Information provided as requested.
On specific questioning Maria is able to retain most liquids and some foods in small amounts during times of the day that she is not nauseated.

She has no allergies.

She takes ibuprofen and acetaminophen for menstrual cramps.

LMP 8 weeks ago.

She admits to breast tenderness and urinary frequency.

She denies diarrhea, fever, abdominal or pelvic pain, dysuria, hematuria, back pain, vaginal bleeding or discharge, ill contacts.

Immunizations:  She did have all childhood vaccinations, including HPV.

FH:  Her mother has HTN.  Her father is obese.

SH:  She is in her first year of college.  She has had 1 sexual partner ever, her current boyfriend. They have only been sexually active once and did not use condoms.  She has never had a STI.  She does not use cigarettes, marijuana, cocaine, IV drugs or alcohol.

What are you thinking?  What is your differential diagnosis?

Gastritis

Gastroenteritis/ Enteritis
GERD
Pregnancy with hyperemesis
Pregnancy with morning sickness
Pyelonephritis
Small bowel obstruction

UTI

What elements of the physical exam would you like to perform?

Information provided as requested.

Vital signs HR 98, R 12, BP 110/62, afebrile

BMI 21, 4 lb/ 1.5kg wt loss since last visit 2 months ago

Alert, but a bit anxious.

Mucus membranes are dry.

Abdomen has NABS, is soft NT.  No CVAT.  Uterus palpable at the symphysis pubis.

All other elements of the physical exam are normal.

What diagnosis do you think is most likely?  

What else do you need to consider?

Explain your reasoning

Pregnancy with morning sickness – limited findings on PE, missed menses, barely palpable uterus; if twins or multiples uterus would be large for gestational age and would be more likely to have morning sickness.
Consider hyperemesis gravidarum – but unlikely due to <12 weeks pregnant by history, normal vital signs, minimal weight loss.
Evaluate for UTI due to urinary frequency since UTI in pregnancy can have few symptoms and nonspecific symptoms.

What will you do next and why?

Urine pregnancy test to determine if pregnant

Urinalysis (UA) to evaluate for UTI and hydration status (SpG)

Order an ultrasound (US) for dating, prenatal labs, schedule prenatal visit – for ongoing care

Maria's pregnancy test is positive.  Her UA is negative/normal.  Prenatal labs will be drawn today and her US is scheduled for next week.
How will you manage Maria and her baby?
Discuss the options and evidence for treating morning sickness versus hyperemesis gravidarum.  Since Maria has morning sickness, discuss an evidence-based approach to management and follow-up.
Points to address and consider during the discussion 

· Incidence and pattern of morning sickness

· Morning sickness is present in 70-85% of pregnancies with varying degrees.

· Hyperemesis present in < 2% of pregnancies.

· Resolves by end of first trimester in 60% of cases

· Resolved by 20 weeks in 87% of cases.

· Morning symptoms 1.8% of the time.

· Symptoms throughout day 80% of the time.

· Maternal and fetal outcomes (why we care)

· In pregnancies with uncomplicated nausea and vomiting (morning sickness) there is no increased risk of miscarriage, preterm delivery, fetal death or growth restriction.

· In hyperemesis gravidarum there is increased risk of growth restriction, low birth weight, fetal death, pre-eclampsia and complications associated with vomiting (e.g., esophageal rupture, retinal hemorrhage, Mallory-Weiss syndrome, pneumothorax).

· Hyperemesis gravidarum

· Rare disorder characterized by severe, intractable nausea and vomiting (> 3 episodes/day), dehydration, large ketonuria, and ≥ 5% body weight loss during pregnancy.  Often associated with electrolyte, thyroid and liver abnormalities.

· Most common cause of hospitalization in early pregnancy, and second most common cause of hospitalization in pregnancy overall (following preterm labor).

· Treatment Goals
· Early intervention to reduce risk of hospitalization for hyperemesis.
· Provide symptomatic relief.
· Correct electrolyte imbalance and dehydration. 
· Provide prophylaxis against complications.
· Management
· Nonpharmacologic

· Eat frequent small meals.

· Avoid strong smells, greasy/fatty/spicy foods.

· Eat bland, dry, high protein snacks and meals.

· Eat crackers upon wakening.

· Ginger and acupuncture
· Ginger is helpful to control nausea and vomiting in early pregnancy. We can expect that forms other than Thai ginger in capsules would also likely be effective. Although the study was not large enough to draw conclusions about possible rare adverse effects, it is generally regarded as safe by the FDA, and the long-term traditional use of ginger as an anti-emetic is reassuring.  (Grade B Recommendation)
· Acupressure, acupuncture or acustimulation may not be effective in treating nausea and vomiting in early pregnancy. (Grade C Recommendation)
· Pharmacological therapy
· pyridoxine (Vitamin B6) 10 mg to 25 mg Q6H prn (max 200 mg/day)
· doxylamine (anticholinergic, antiemetic, 1st generation H1 antagonist) 25 mg Q6H prn (max 75 mg/day)
· ondansetron (antiemetic, 5-HT3 receptor antagonist) 4 mg to 8 mg Q8H prn 
· metoclopramide (prokinetic, dopamine blockade, antiemetic) 5 mg to 10 mg Q6H prn (max 30 mg/day) 
· promethazine (antihistamine, antiemetic, post-synaptic dopaminergic receptor blockade) 12.5 mg to 25 mg Q6H prn (max 100 mg/day)
· IV or oral steroids:  methylprednisolone varying doses 4 mg to 48 mg/day divided doses QD-QID
Bottom line

Cochrane Review Summary Statement:  Given the high prevalence of nausea and vomiting in early pregnancy, women and health professionals need clear guidance about effective and safe interventions, based on systematically reviewed evidence. There is a lack of high-quality evidence to support any particular intervention. This is not the same as saying that the interventions studied are ineffective, but that there is insufficient strong evidence for any one intervention. The difficulties in interpreting and pooling the results of the studies included in this review highlight the need for specific, consistent and clearly justified outcomes and approaches to measurement in research studies.  (Matthews A. et al.)
Grade A Recommendations

Diagnose early to prevent maternal and infant morbidity.  Offer dietary counseling, ginger, vitamin B6, and doxylamine to women presenting with protracted nausea and vomiting of pregnancy.
Vitamin B6 should be prescribed as first-line treatment for nausea and vomiting of pregnancy.
Treatment of nausea and vomiting of pregnancy with vitamin B6 (pyridoxine) alone or vitamin B6 (pyridoxine) plus doxylamine in combination is safe and effective and should be considered first-line pharmacotherapy.
Taking a multivitamin at the time of conception or 1 month prior to fertilization may decrease the severity of nausea and vomiting of pregnancy.
In patients with hyperemesis gravidarum who also have suppressed thyroid-stimulating hormone levels, treatment of hyperthyroidism should not be undertaken without evidence of intrinsic thyroid disease (including goiter and/or thyroid autoantibodies).
The appropriate management of abnormal maternal thyroid tests attributable to gestational transient thyrotoxicosis, or hyperemesis gravidarum, or both, includes supportive therapy.  Antithyroid drugs are not recommended.
Grade B Recommendations
Treatment of nausea and vomiting in pregnancy should begin with lifestyle modifications. Other treatments, including acupressure, vitamin B6 (pyridoxine), dox​ylamine, and prescription antiemetics, can be added as needed.
Many antiemetic medications are safe in pregnancy and can help with treatment of nausea and vomiting, but their efficacy is limited in true hyperemesis gravidarum (HG).

Treatment of nausea and vomiting of pregnancy with ginger has shown some beneficial effects in reducing nausea symptoms and can be considered as a nonpharmacologic option.
A trial of oral or IV steroids may be warranted in women who do not respond to other medications. 
Treatment of severe nausea and vomiting of pregnancy or hyperemesis gravidarum with methylprednisolone may be efficacious in refractory cases; however, the risk profile of methylprednisolone suggests it should be a last-resort treatment.
Grade C Recommendations
Early treatment of nausea and vomiting of pregnancy may be beneficial to prevent progression to hyperemesis gravidarum.
Physicians should consider prescribing doxylamine (Unisom SleepTabs) in addition to vitamin B6 for treatment of nausea and vomiting of pregnancy because the combination reduces symptoms by 70%.
Adjunctive treatment with acupressure can be helpful to some women and does not increase morbidity.
Hospitalization, IV fluid hydration, and possibly parenteral nutrition should be considered in the most severely ill patients or if clinical signs of dehydration are present.
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